
222   

000   

111   

222   
   

AAA   

NNN   

NNN   

UUU   

AAA   

LLL   
   

RRR   

EEE   

PPP   

OOO   

RRR   

TTT   

 

Village of Granville 



About Granville 

     What makes the Village of Granville one of the best places to live?  Our    
welcoming neighborhoods, beautiful homes, strong sense of community, first 
rate schools, a quaint historical downtown business district and excellent Village 
services combine to create an attractive, stable environment in which to reside 
and raise a family.  These positive attributes are the result of many years of   
community commitment and visioning, combined with solid financial planning 
from your local government.   It’s no wonder people love to call Granville home.  
[...]

Page 12 



 

Service Department 

Fall Leaf Pick-up– Statistics 
 

Total staff hours = 1,184.5 
 

9 week program 
145 loads of leaves (2,175 cubic yards) 

2012 Capital Improvement Projects 
 
All pavements require maintenance due to the loads and stresses working on           
pavements.  Natural stresses caused by moisture and temperature changes can cause 
fatigue on pavements.  Repairing cracks and other surface breaks routinely help prevent 
serious defects.  It is cost effective if minor defects are corrected quickly and pavement 
sealed routinely to protect against intrusion of water and deterioration. 
 
 

Ongoing road, water, storm and sanitary sewer capital improvement projects in 2012 
were:   
     
            Cost 
 

Milling and Paving of the streets in the Erinwood subdivision        $  315,844.74 
   Longford Drive, Ballymore Court, Brennan Drive, Cassidy Court,  
   Kerry Court, Kilkenney Court, North Galway Drive, Shawn Court 

Snow and Ice Control 
 

27 miles of roadway to clear 
 

346 tons of rock salt/grits applied 

Miscellaneous Street Maintenance 
• 25.25 tons of cold-patch was applied 
• 4,039.72 pounds of crack sealing material applied 
• 24 LED light bulbs and 34 sodium bulbs were replaced 
• 126 loads of brush picked-up for a total of 1,980 hours 
      with 1,305 hours worked as a result of the June storm 

www.granville.oh.us 

Page 13 



Water Department 

2012 Water Plant Facts 2012 Water Plant Facts 2012 Water Plant Facts 2012 Water Plant Facts     
• 33 miles of waterlines 
• 393 fire hydrants 
• 1680 service connections 
• 0.708 mgd average daily water consumption 
• 258.432 mg total consumption 

• 2 million gallons per day—maximum capacitymaximum capacitymaximum capacitymaximum capacity    
www.granville.oh.us 

The Village’s goal is to provide our customers with safe water, both chemically and             
bacteriologically for all domestic purposes. Granville’s water treatment plant has been in      
continuous service since 1969. Raw well water is aerated, coagulated, flocculated, put through  
a sedimentation process, recarbonated, filtrated, chlorinated and fluoridated, which produces a 
high quality drinking water that complies with all present Ohio EPA standards for public    
drinking water supplies.  
 

Daily and peak demand continues to be easily met at present, since the design flow is two   
million gallons per day. In 2012, the average daily pumpage was 0.708 MGD, with a peak flow 
of 1.176 MGD on July 17, 2012 and a minimum flow of 0.468 MGD on December 25, 2012.  
The total flow for the year was 258.432 MG.  The plant serves about 5300 customers through 
1680 service connections including Denison University, Owens Corning Technical Center,    
Kendal at Granville, and the Village of Alexandria. 
 

As required by the 1996 Safe Drinking Water Act Amendments, all Granville water customers 
received the 2011 Consumer Water Quality Report regarding water quality before July 1, 2011.      
The 2012 Consumer Water Quality Report will be sent in 2013.  Included in this report is water 
source, general health information, water quality test results, how to participate in the decision 
making process regarding your drinking water, and water system contacts.  The distribution 
system consists of 33 miles of water mains of various sizes, 393 fire hydrants, 2 water storage 
tanks (750,000 gallons capacity), 1,680 water taps, and 3 water booster stations. The water 
loss ratio, comparing water production to metered consumption, showed an unaccounted for 
water percentage of about 30%. 
 
    

Water Treatment History 
 

Granville’s first water treatment plant was built in 1885. The project included the water      
treatment plant, a 93,000 gallon wooden storage tank on Denison University campus, and a 4” 
water main to convey water from the plant to the tank. Water was pumped uphill by a steam 
pump. The entire project cost about $15,000. That first plant was rebuilt in 1929. Revisions 
and additions were made to this plant in 1939, 1946, and 1960. In June, 1967 general plans 
for a proposed new water treatment plant were approved by the State of Ohio. In 1969, the      
present plant and well field at 445 Palmer Lane were put into service. The present plant and 
well field are located about 1000 feet west of the old plant. That plant was abandoned and 
sold, but many parts of it are still intact today. The old plant is located beside the viaduct that 
crosses Raccoon Creek (South Cherry Street). 

Page 14 



Water Department 

2012 Water System Highlights 
    

    

• 700’ of new water main for Denison 
      

• All dewatered lime sludge (2000 ton) was    
removed from the well field 

 

• 440,000 gallon of liquid sludge was removed 
from the concrete sludge lagoons and applied 
to farm fields 

 

• 3 new fire hydrants 
 

• 5 major waterline breaks repaired 
 

• Well #4 was cleaned and renovated increasing 
water production by about 33% 

 

• Water tank cleaned and inspected by          
professional divers 

www.granville.oh.us 

Water Treatment Process  
 

The drinking water supply for the Village is from a wellfield just west of the 

treatment plant at 445 Palmer Lane.  Currently, three wells are in service.  

Any one of these three wells is capable of supplying the daily demand for   

water of about 700,000 gallons.  Raw water is pumped to an aerator, which 

releases trapped gases to the atmosphere and oxidizes iron and manganese 

dissolved in the water for removal by settling.  The water then flows by   

gravity through the plant.  The aerated water enters the flash mix tank where 

it is rapidly mixed with hydrated lime slurry.  Lime-softening causes calcium 

and magnesium carbonates to precipitate out of the water.  The water enters the flocculation tanks 

(2) where precipitated particles are gently stirred and grow to a larger size, for better settling out 

of the water.  The next step is a settling process.  As the flocculated water moves slowly through 

the settling tanks (4), floc particles settle to the bottom of the tanks as sludge and the water is      

clarified.  Settled water flows through re-carbonation tanks (2), where carbon dioxide is added to 

the water to adjust the pH to the optimum level.  Chlorine is added to the water as it flows into the 

re-carbonation tanks.  Re-carbonated water is then filtered through sand filters (2) to remove any 

remaining floc particles.  A fluoride compound is added to the water flow, which leaves through the 

bottom of the sand filters.  At this point, the treatment process is complete and the water enters a 

large underground reservoir ready to be pumped to the distribution system.  The Village’s         

distribution system consists of three high service pumps, three pressure booster stations, two 

above ground water storage tanks on the Denison University campus and about thirty-three miles 

of buried pipe that conveys water to all Village customers including Owens Corning Technical   

Center, Kendal at Granville, Denison University and the Village of Alexandria. 

 Treatment Chemicals 
 

Hydrated Lime        741,700 pounds 

Carbon Dioxide          71,680 pounds 

Hydrofluorosilicic Acid   9,347 pounds  

Sodium Hypochlorite Solution  

        5,166 gallons @ 12% concentration 

Page 15 



Wastewater Department 

The first wastewater treatment facility was constructed in Granville in 1912. This original system was 
primitive consisting of a single Imhoff combination settling tank and digester followed by a large sand 
filter. Most of the original six miles of wastewater collection system piping is still in service, having    
withstood nearly a century of raw sewage passing through it. The current wastewater treatment facility 
was completed in 1986, with a design flow capacity of 1.224 million gallons per day. It is classified as 
an extended aeration activated sludge wastewater treatment facility.  Raw wastewater first flows 
through a mechanical bar screen to remove objects larger than 6 millimeters in diameter. This prevents 
damage and wear to the pumping and aeration equipment. In 2006, a screening washer was installed 
which reduced screening volume by 90%, making the material practically odor free. The flow is then 
pumped to the aeration basin for biological treatment.   
 
A mass of microorganisms that occur naturally in wastewater are aerated to remove the Carbonaceous 
Biochemical Oxygen Demand (CBOD) and ammonia. This treated wastewater flows to secondary     
clarifiers to allow the heavy materials to sink, while the clear water flows out of the clarifiers into the 
ultra-violet disinfection system. These settled solids are then returned to the aeration basin.            
Accumulated solids are removed from the aeration system to maintain the optimum levels of           
microorganisms. The average daily flow through is roughly 500,000 gallons per day.  The treated 
wastewater is then discharged into Raccoon Creek  

2012 Wastewater Plant Facts 2012 Wastewater Plant Facts 2012 Wastewater Plant Facts 2012 Wastewater Plant Facts     
• 25 miles of sanitary sewers 
• 8 raw wastewater lift stations 
• 1421 customer service connections 
• 0.432 mgd average daily treated 
• 157.58 mg total flow treated 
• 1.224 million gallons per day—    
   maximum capacitymaximum capacitymaximum capacitymaximum capacity    

2012 Wastewater Department Highlights 
 

• Joe Taylor hired as new Utilities Director with 17 years of experience.  He holds a Class 3 
water treatment license and wastewater license 

 

• Doll Layman Ltd. installed new aeration basin airline, ultra-violet disinfection system and 
post disinfection aeration equipment improving ammonia removal efficiency by over 23% 

 

• New pumps installed at the Granville South and West lift station 
 

• Bryn Du lift station value pit was upgraded with new shut off and check values 

Page 16 

www.granville.oh.us 



Wastewater Department 

 

Emergency   
After hours or holidays, call the 
Granville Police Department 

(740) 587-1234    24 hours a day 
 

Call Judy Gloshinski for questions 
regarding water/sewer/refuse bills 

@ 587-1400. 

 

 
Accumulated solids are removed from the treatment plant aeration system to 

maintain the optimum levels of micro-organisms for effective treatment. These 
accumulated solids are treated by aerobic digestion and lateral flow thickening 

units that were installed in 1996. The addition of lime is used to condition the 
sludge and reduce odors.  The solids are then dewatered by a belt filter press 

that was installed in 2002. The dewatered solids are then applied to farm land as 
a  nitrogen supplement with the department’s environmental waste spreader as   

approved by the Ohio EPA. 
 
 
 

 
The wastewater division operates a combination sewer cleaning machine for     

periodic cleaning of the main line sanitary sewers to prevent sanitary sewer   
overflows and back-ups into buildings. Village staff maintains approximately 

twenty-five (25) miles of underground piping and eight raw wastewater pump 

stations which collect raw wastewater from homes and businesses. The Village is 
committed to maintaining the sanitary sewer infrastructure. 

  

Removal Efficiencies 
 

Ammonia: 93.7% or 105.2lbs./ day 
Suspended Solids: 96.9% or 1048.4 lbs./ day 

Carbonaceous Biochemical Oxygen  
Demand (CBOD5): 97.6% or 821.4 lbs./ day 

 

Biosolids Land Applied to Farmland:   
51.95 dry tons 

 

 

Biosolids Hauled to Landfill:   
70.04 dry tons 

Page 17 

Where do the solids go? 

Miles of piping? 



Postcards from Granville in 2012  

 

 

 

  P2O Porsche Show 

 

  

 

 

  Bryn Du Art Show 

 Village Life 

 

 

 

Page 18 

 Holidays in Granville 



 

Village Contact Information 

Village of Granville 
141 East Broadway ~ PO Box 514 ~ Granville, OH  43023  

740-587-0707                   740-587-0128 fax 
Web Site:  www.granville.oh.us 
Email:  village@granville.oh.us 

Village of Granville Contact Information 587-0707 www.granville.oh.us 

Steve Stilwell—Village Manager 587-0707 sstilwell@granville.oh.us 

Carie Kraner—Finance Director 587-0707 ckraner@granville.oh.us 

Mollie Prasher—Clerk of Council 587-0707 mprasher@granville.oh.us 

Alison Terry—Planning Director 587-0707 aterry@granville.oh.us 

Debi Walker—Planning and Zoning Assistant 587-0707 dwalker@granville.oh.us 

Terry Hopkins—Service Director 587-1880 thopkins@granville.oh.us 

James Mason—Chief of Police 587-1234 jmason@granville.oh.us 

Bobbi Stover—Clerk of Court 587-2338 bstover@granville.oh.us 

Rita Williams—Income Tax Commissioner 587-2764 rwilliams@granville.oh.us 

Joe Taylor—Utilities Director 587-2304 jtaylor@granville.oh.us 

Larry Fruth—Water Superintendent 587-0165 waterdept@granville.oh.us 

   

Judy Gloshinski—Water/Sewer Accounting Clerk 587-1400 jgloshinski@granville.oh.us 

Susan Hand—Village Receptionist 587-0707  

Bruce Cramer—Executive Director Bryn Du 587-7053 bcramer@bryndu.com 

Non-emergency Police Department 587-1234  

Non-emergency Fire Department 587-0261  

Granville Post Office 587-0280  

Granville Public Library 587-0196 www.granvillelibrary.org 

Granville Sentinel 587-3397 www.granvillesentinel.com 

Granville Area Chamber of Commerce 587-4490 www.granvilleoh.com 

Page 19 



Founded 1805 

Charter Adopted 1964 

Form of Government 
Village Manager-        

Council 
  

Population (2010) 3,559 

Land Area 6.6 square miles 

Miles of Village Roadway 26 miles 

Number of Traffic Light Intersections 5 

  

Households 1,487 

Persons per Household 2.42 

Median Age 37 

Per Capita Income $33,169 

Median Household Income $86,653 

Median Housing Value $236,900 

Average Home Sale Price $283,900 

Number of Housing Units 4,423 
  

Parks  

   Number of Parks 4 

   Total Park Acreage 75 acres 

    Playground Areas Wildwood Park 

   Hiking Areas 
Sugar Loaf                  

Fanchion Lewis Park 

   Miles of Bike/Walking Paths 7 miles 
    

Property Tax Rate (effective millage)   

       Residential / Agricultural 69.134202 

       Commercial / Industrial 81.448143 

       Personal Property 109.93 

Property Tax Rate (inside millage) 2.5 
    

Income Tax Rate 1.50% 

Income Tax Revenues $3,030,017 
    

General Fund Revenues $3,947,481.22 

Total Revenues $7,232,310.34 

Total Expenditures $6,848,999.48 
  

Local Schools  

Granville Exempted Village School    

   Granville Elementary Enrollment 603 

   Granville Intermediate Enrollment 608 

   Granville Middle School Enrollment 448 

   Granville High School Enrollment 847 

Granville Christian Academy 280 

Miles of Sidewalk 22 miles 

Welsh Hills School 60 

Village Vital Statistics 
Granville Police Department   

   Number of Stations 1 

   Full-time Uniformed Officers 10 

   Part-time Uniformed Officers 6 

   Reserve Officers 6 

    

Granville Township Fire Department   

   Number of Stations 1 

   Full-time Firefighters/Paramedics 10 

   Intermittent Firefighters/Paramedics 15 

   Volunteers/EMTs 25 

   Fire Hydrants 393 

  

   Village Lodging   

      Hotels 2 

      Bed & Breakfasts 25 

  

Village Restaurants 22 

  

Large Area Employers  

   Denison University  

   Granville Exempted Village School  

   Owens Corning  

   Kendal at Granville  

  

Recreation  

   Golf Courses 2 

   Driving Range/Miniature Golf 1 

  

Page 20 


